








24 April 2014
 [Note to URC:

The following instructions are intended to replace Section 4.1–4.3 in Volume 2. To bring the text in full agreement with other changes to Volume 2 decided by the URC at the October 2014 meeting, further adjustments will be made following the October meeting.]

4.1 Coding instructions for mortality
This section contains instructions on coding causes of death for mortality statistics. It explains the basic concepts, how to code multiple causes and how to select the underlying cause of death.

4.1.1 Aim of the instructions: international comparability

Mortality statistics are widely used for medical research, monitoring of public health, evaluating health interventions and planning and follow-up of health care. Analysis of mortality data typically involves comparisons of data sets, for example those representing different regions or different points in time. Unless the data have been produced by the same methods and according to the same standards, such comparisons will yield misleading results. To standardise production of mortality data, therefore, the WHO issues international instructions on data collection, coding and classification, and statistical presentation of causes of death. It is of utmost importance that production of mortality data follow the procedures detailed below, since any deviation from the international instructions will impair international comparability. 
The aim of these instructions is to optimize the mortality statistics from a public health point of view.  Some of the instructions might appear wrong or questionable from a purely medical perspective. They should still not be set aside, since they may be motivated by well-founded epidemiological and public health principles. If an apparent error is found it should be reported to the WHO, which will either explain the rationale or take steps to correct the error at the international level. Individual countries should not correct what is assumed to be an error, since changes at the national level will lead to data that are less comparable to data from other countries, and thus less useful for analysis.
[Renumber the following paragraphs]
1
The international death certificate 

The mortality coding instructions presuppose that data have been collected with a death certificate conforming to the International Form of Medical Certificate of Cause of Death (see below). Otherwise the causes of death cannot be coded according to the international standard and the data will not be internationally comparable. For example, some coding instructions apply to conditions reported as caused by certain other conditions, and in such cases it is important to have a clear distinction between causes reported in Part 1 and in Part 2. Further, information reported elsewhere on the certificate, such as manner of death or whether the pregnancy contributed to the death, is essential when assigning multiple cause codes to the conditions stated on the certificate.
[Insert new certificate form here]
2
Basic concepts
Mortality coders must be familiar with the basic concepts briefly introduced in this section. 
Sequence

The term “sequence” refers to a chain or series of medical events in which each step is a complication of or is caused by the previous step.
[Ex00001]
1(a)
Myocardial infarction 



caused by 


 (b)
Coronary thrombosis 



caused by 


 (c)
Coronary atherosclerosis.
The myocardial infarction is caused by the coronary thrombosis, which in its turn is a complication of coronary atherosclerosis. Consequently, the sequence is myocardial infarction caused by coronary thrombosis caused by coronary atherosclerosis. 

Causal relationship

A causal relationship exists if a condition mentioned on the certificate can be caused by another condition also mentioned on the certificate. However, whether a causal relationship is considered acceptable or not for mortality coding is founded not only on a medical assessment but also on epidemiological and public health considerations. Therefore, a medically acceptable relationship might be listed as unacceptable in the coding instructions, because a later step in the sequence is more important from a public health point of view.

Therefore, to decide if a stated causal relationship is acceptable or not, first check the instructions in Section 3.3.1 (accepted and rejected relationships). Stated relationships that are not listed in Section 3.3.1 should be accepted as far as possible, because the certifier’s opinion about the causes leading to death should not be disregarded lightly. If a stated relationship seems highly improbable, refer to internationally recognized decision tables for mortality coding. 
A reported sequence that appears improbable should be accepted, if one or more intervening steps would explain the causal relationship. For example, if haematemesis is stated as due to cirrhosis of the liver, assume that the haematemesis was caused by ruptured oesophageal varices, the varices were caused by portal hypertension, and the portal hypertension by liver cirrhosis.

Assumed intervening causes must not be used to modify the coding.
Note that a condition A can never be caused by a condition B if condition A has a longer duration or earlier onset than condition B. 
Duration

On death certificates, each reported condition should also include information about duration. The duration refers to the time period between the onset of the disease or condition and the time of death. Note that it is not always the same as the time of diagnosis of the condition, which may be at the same time as or after the onset of symptoms.

Terminal cause of death
The terminal cause of death is the condition entered first on the first line of Part 1 of the death certificate.
[Ex00005]
1(a)  
Myocardial infarction and pulmonary edema




caused by


  (b)
Coronary atherosclerosis

Myocardial infarction is the terminal cause of death since it is entered first on the first line of the certificate.

Starting point
The starting point is the condition or event that started the sequence of acceptable causal relationships ending with the terminal cause of death. In a correctly completed certificate the condition reported on the lowest used line in Part 1 is the starting point of the sequence.
[Ex00010]
1(a)
Myocardial infarction and pulmonary edema




caused by


  (b)
Coronary atherosclerosis

Coronary atherosclerosis is the starting point since it started the sequence of events leading to death.

[Ex00015]
1(a)
Pneumonia




caused by


  (b)
Hip fracture



caused by


  (c)
Tripped on carpet

Tripped on carpet is the starting point since it started the sequence of events leading to death.

Tentative starting point
In a correctly completed certificate the condition reported on the lowest line in Part 1 is the starting point, but if the certificate is not correctly filled out the starting point may be reported somewhere else. The instructions on how to identify the starting point in such cases are complex. Sometimes several instructions apply to the same death certificate, and it is important to apply the instructions step by step as described in Section 3.1 below. In each step a tentative starting point is identified, a condition that provisionally is considered as the starting point but that, in later steps, might turn out to be caused by something else. The tentative starting point may change several times as the instructions are applied to the certificate.
Obvious cause
Several coding instructions will instruct you to check if the tentative starting point is itself obviously caused by another condition mentioned on the same line or below on the certificate. The word “obviously” is important, and there must be no doubt about the relationship between the conditions. Further instructions are given in Section 3.1, Step SP6, and in Section 3.3.2 (Obvious cause).
[Ex00020]
1(a)
Sepsis




caused by


 
  (b)
Peritonitis



2
Appendicitis with rupture 

Peritonitis started the sequence of events reported in Part 1 so it is the tentative starting point. However, appendicitis with rupture is an obvious cause of peritonitis. Therefore, the sequence of events starts with appendicitis, which consequently is the starting point of the sequence of events ending with sepsis, the terminal cause of death.
First mentioned sequence

A death certificate may contain several sequences, and the coding instructions will tell you to find the starting point of the first mentioned sequence. 
To identify the starting point of the first mentioned sequence, begin with the terminal cause of death (the first mentioned condition on the uppermost line in Part 1). Establish whether the first condition listed on the next line in Part 1 can cause the terminal cause of death. If it cannot, and if there are more conditions on the line, establish if the second condition listed on this line can cause the terminal cause of death. Continue until you have found a condition that could cause the terminal cause of death. This is the tentative starting point of the sequence.

If no condition on the next line can cause the terminal cause of death, there is no sequence ending with the terminal cause of death.

If you found a tentative starting point but there are conditions reported on lower lines in Part 1, repeat the procedure for the next line. Start with the tentative starting point you identified in the previous step. Establish whether the first condition listed on the next lower line in Part 1 can cause the tentative starting point. If it cannot, and if there are more conditions on the line, check if the second condition listed on that line can cause the tentative starting point. Continue until you have found a condition that could cause the tentative starting point. This is the new tentative starting point. 

If there are still conditions reported on lower lines in Part 1, repeat the procedure for as long as a new tentative starting point can be identified. When no condition can be found that could cause the tentative starting point, the last identified tentative starting point is also the starting point of the first mentioned sequence. 

The following illustrate examples of certificates with several sequences.  The starting point of the first mentioned sequence is in grey with a bold black circle.
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[Use Cause1, Cause2, etc instead of circles. Stefanie edits the picture.]
[Ex00025]
1(a)
Pneumonia




caused by


  (b)
Hip fracture and heart failure



caused by


  (c)
Tripped on carpet, coronary atherosclerosis

Pneumonia can be due to hip fracture, and therefore hip fracture is the tentative starting point. Hip fracture can be due to tripping, which is the new tentative starting point. Since there are no causes reported below line 1(c), tripping on carpet is the starting point of the first mentioned sequence. 
[Ex00030]
1(a)
Pneumonia




caused by


  (b)
Heart failure and hip fracture



caused by


  (c)
Coronary atherosclerosis and tripped on carpet

Pneumonia can be due to heart failure, and therefore heart failure is the tentative starting point. Heart failure can be due to coronary atherosclerosis, which is the new tentative starting point. Since there are no causes reported below line 1(c), coronary atherosclerosis is the starting point of the first mentioned sequence. 

[Ex00035]
1(a)
Pneumonia




caused by


  (b)
Hip fracture and heart failure



caused by


  (c)
Coronary atherosclerosis and tripped on carpet

Pneumonia can be due to hip fracture, and therefore hip fracture is the tentative starting point. However, hip fracture cannot be due to coronary atherosclerosis but hip fracture can be due to tripping, which is the new tentative starting point. Since there are no causes reported below line 1(c), tripped on carpet is the starting point of the first mentioned sequence. 

First mentioned condition

Some coding instructions refer to the “first mentioned” condition. When identifying the first mentioned condition, start from the top line of Part 1 downwards, and from left to right.

[Note for translators: If the local language is not written from left to right and from top to bottom, adapt the instruction so that it agrees with the direction of writing.]
Underlying cause of death

Most, but not all, mortality statistics show a single cause of death for each individual, regardless of how many conditions that are reported on the certificate. The underlying cause of death is the condition selected for such single-cause tabulation. In most cases the underlying cause of death is the same as the starting point. However, sometimes a condition other than the starting point is selected as underlying cause of death for use in the statistics. See also “Modification” next.
[Ex00040]
1(a)
Bronchopneumonia




caused by


 
 (b)
Hemiplegia




caused by



 (c)
Cerebral infarction

Cerebral infarction started the sequence of events leading to death so it is the starting point. In this case it is also the underlying cause of death.

Modification 

Special coding instructions on specific sequences and ICD categories may have the effect that a condition other than the starting point is selected as the underlying cause of death for use in the statistics. In such cases the underlying cause code often expresses a combination of the starting point with another reported condition or a complication or consequence of the starting point that is of particular importance to public health. The procedure by which the ICD code for the starting point is replaced by another code is called modification.

[Ex00045]
1(a)
Heart disease 




caused by 



 (b)
Generalized atherosclerosis.

Generalized atherosclerosis started the sequence of events leading to death so it is the starting point. However, according to a special instruction on generalized atherosclerosis, generalized or unspecified atherosclerosis leading to heart disease is assigned to atherosclerotic heart disease in mortality statistics. Because of this modification atherosclerotic heart disease is the underlying cause of death.

Tentative underlying cause of death

Several special instructions on modification may apply to the same death certificate. If so, apply the instructions step by step. The code selected as the outcome of each step in the process is called the tentative underlying cause of death.

[Ex00050]
1(a)
Myocardial infarction 




caused by 



 (b)
Coronary atherosclerosis 




caused by 



 (c)
Generalized atherosclerosis.

Generalized atherosclerosis started the sequence of events leading to death so it is the starting point. There are special modification instructions relating to atherosclerosis and coronary heart disease in the ICD, and in the next step coronary atherosclerosis is selected as tentative underlying cause of death. But there are further instructions on coronary atherosclerosis and myocardial infarction, and in the final step myocardial infarction is selected as underlying cause.
3
Selecting the underlying cause of death

When coding and classifying causes of death, you first assign ICD codes to all the conditions mentioned on the death certificate. This is called multiple cause coding. Next, you select an underlying cause of death to be used in the mortality statistics. This is called classification of the underlying cause of death.
For most death certificates, selecting the underlying cause of death is a fairly uncomplicated procedure. There are, however, many cases where the underlying cause is not immediately obvious. To ensure that both straightforward and complex cases are coded according to international regulations, it is important to follow the coding instructions carefully, step by step. Otherwise the resulting mortality statistics will not be internationally comparable, which seriously reduces the value of the data for public health purposes.

Selecting the underlying cause of death involves two separate steps. First, you identify the starting point – the disease or event that started the chain of events leading to death. Next, you check if any special instructions apply to the starting point you identified. If so, the next step is to modify the starting point you identified in the first step. 
Note that the purpose of the selection procedure is to produce the most useful mortality statistics possible. Thus, the following instructions may reflect importance for public health rather than what is correct from a purely medical point of view. The following instructions always apply, whether they might be considered medically correct or not.

3.1 Find the starting point 

To identify the starting point, follow the eight steps specified in this section. The steps are named SP1 - SP8 (Starting Point rule 1 - Starting Point rule 8). Each step contains one selection rule. At each step there is a description of the selection rule itself and an instruction on what to do next. For some of the rules there are also bullet points with more detailed instructions.
Step SP1 – Single cause on certificate

If there is only one condition reported on the certificate, either in Part 1 or Part 2, this is the starting point and it is also the underlying cause. Next, go to Step M4.
If there are two or more conditions on the certificate: Go to Step SP2.

Step SP2 – Only one line used in Part 1

If the certifier has used only one line in Part 1 but entered two or more conditions on this line, then the first-mentioned condition is the tentative starting point. Next, go to Step SP6.

Also, if there is only one condition reported in Part 1 but one or more conditions in Part 2, then the single condition in Part 1 is the tentative starting point. Next, go to Step SP6.
If the certifier has used more than one line in Part 1, go to Step SP3.

[Ex00055]
1(a)
Myocardial infarction and diabetes mellitus

Myocardial infarction (I21.9) is mentioned first on the certificate and is the tentative starting point. Next, go to Step SP6 to check if further selection and modification rules apply.
[Ex00055]
1(a)
Myocardial infarction



2
Diabetes mellitus

Myocardial infarction (I21.9) is mentioned first on the certificate and is the tentative starting point. Next, go to Step SP6 to check if further selection and modification rules apply.

Step SP3– More than one line used in Part 1, first cause on lowest line explains all entries above
If there are conditions reported on more than one line in Part 1, check if all of the conditions reported on the line(s) above the lowest used line in Part 1 can be caused by the first condition on the lowest used line.
If all conditions on the line(s) above the lowest used line in Part 1 can be caused by the first condition on the lowest used line, then this condition is – tentatively – the starting point. Next, go to Step SP6.

If all conditions on the line(s) above the lowest used line in Part 1 cannot be caused by the first condition on the lowest used line, try to get clarification from the certifier. If no further information is available, go to Step SP4.
· If condition A has a longer duration than condition B, then condition A cannot be caused by condition B.
· At Step SP3, it is not necessary to assess the causal relationships between conditions reported on the lines above the lowest used line. It is sufficient that each one of the conditions on the lines above the lowest used line can be due to the condition reported first on the lowest used line.
· At Step SP3, there is no requirement that the conditions entered above the lowest used line have successively longer durations from the top line downwards. The condition mentioned first on the lowest used line may still have caused all conditions reported on the lines above, as long as none of them has a duration that is longer than the duration of the condition mentioned first on the lowest used line.
Note that whether a causal relationship is listed as correct or not may reflect importance for public health rather than what is acceptable from a purely medical point of view. Therefore, check the instructions in Section 3.3.1 (accepted and rejected relationships) first. Always follow the instructions in Section 3.3.1, whether they appear to be medically correct or not.

Stated relationships that are not listed as rejected in Section 3.3.1 should be accepted as far as possible.  They reflect the certifier’s opinion about the causes leading to death and should not be disregarded lightly. 

If a stated relationship appears highly improbable, refer to internationally recognized decision tables for mortality coding.
[Ex00060]
1(a)
Bronchopneumonia




caused by


 
 (b)
Hemiplegia




caused by



 (c)
Cerebral infarction

Both bronchopneumonia and hemiplegia can be caused by cerebral infarction (I63.9). This means that cerebral infarction is the tentative starting point.

[Ex00065]
1(a)
Liver metastases

2 months




caused by


 
 (b)
Bronchopneumonia

4 days




caused by



 (c)
Stomach cancer


6 months

Both liver metastases and bronchopneumonia can be caused by stomach cancer. This means that stomach cancer is the tentative starting point, even though bronchopneumonia cannot cause liver metastases and the bronchopneumonia has a shorter duration than the liver metastases.
[Ex00067]
1(a)
Liver metastases and pulmonary oedema




caused by


 
 (b)
Bronchopneumonia




caused by



 (c)
Stomach cancer

Liver metastases, pulmonary oedema and bronchopneumonia can all be caused by stomach cancer. This means that stomach cancer is the tentative starting point, even though bronchopneumonia cannot cause liver metastases.
 [Ex00070]
1(a)
Liver metastases



2 months




caused by


 
 (b)
Bronchopneumonia



4 days




caused by



 (c)
Stomach cancer
 and cerebral infarction

6 months

Both liver metastases and bronchopneumonia can be caused by stomach cancer, which is the first condition mentioned on the lowest used line in Part 1. This means that stomach cancer is the tentative starting point, even though bronchopneumonia cannot cause liver metastases and bronchopneumonia has a shorter duration than the liver metastases.
[Ex00072]
1(a)
Liver metastases








caused by


 
 (b)
Bronchopneumonia and stomach cancer





Liver metastases cannot be due to bronchopneumonia. This means that no tentative starting point can be identified at Step SP3. Therefore, go to Step SP4.

Step SP4 –First cause on lowest used line does not explain all entries above, but a sequence ends with the terminal condition
If there is only one sequence ending with the terminal condition, find the starting point of this sequence. This is the new tentative starting point. Next, go to Step SP6.

If there are two or more sequences of conditions or events ending with the terminal condition, identify the first mentioned sequence as described in Section 2 and find the starting point of this first mentioned sequence. Next, go to Step SP6.
If there is no sequence ending with the terminal condition: Go to Step SP5.

[Ex00075]
1(a)
Liver metastases



2 months




caused by


 
 (b)
Cerebral infarction and stomach cancer

6 months

Cerebral infarction cannot cause liver metastases, but liver metastases can be due to stomach cancer. Stomach cancer is the tentative starting point.

[Ex00080]
1(a)
Bronchopneumonia



2 months




caused by


 
 (b)
Cerebral infarction and liver metastases

6 months




caused by


 
 (c)
Atherosclerosis and stomach cancer 

Atherosclerosis cannot cause liver metastases. However, there are three acceptable sequences on the certificate: 1) bronchopneumonia caused by cerebral infarction, in its turn caused by atherosclerosis; 2) bronchopneumonia caused by cerebral infarction, in its turn caused by stomach cancer; and 3) bronchopneumonia caused by liver metastases, in its turn caused by stomach cancer. But the first-mentioned sequence is bronchopneumonia caused by cerebral infarction, in its turn caused by atherosclerosis. Consequently, atherosclerosis is the tentative starting point.

Step SP5 – No sequence in Part 1

If there is no sequence ending with the terminal condition, then the terminal condition is also the tentative starting point. Next, go to Step SP6.
[Ex00085]
1(a)
Liver metastases








caused by


 
 (b)
Cerebral infarction 




caused by


 
 (c)
Atherosclerosis 



2
Stomach cancer

Atherosclerosis cannot cause liver metastases. Also, there is no sequence in Part 1 that ends with the terminal condition, because cerebral infarction cannot cause liver metastases. Because there is no sequence ending with the terminal condition, the terminal condition itself – liver metastases – is the tentative starting point.

Step SP6 – Obvious cause

Now check if another condition reported on the same line or further down on the certificate obviously caused the tentative starting point you selected in Step SP1 – Step SP5. If there is such a condition on the certificate, then this other condition is the new tentative starting point.
Next, check if another condition mentioned on the same line or further down on the certificate as the new tentative starting point you just identified that obviously caused this new tentative starting point. Continue looking for a new tentative starting point until you find a starting point that is not obviously caused by a condition reported on the same line or further down on the certificate. Then go to Step SP7.
If there is no condition mentioned on the certificate that obviously caused the tentative starting point you selected in Step SP1 – Step SP5, go to Step SP7.
If the tentative starting point is in Part 1, look for an obvious cause of the tentative starting point on the same line in Part 1, on lower lines in Part 1 and in Part 2. In Part 1, do not look for obvious causes on lines above the tentative starting point.

If a condition A has a longer duration than a condition B, then condition B cannot be the obvious cause of condition A.

If there are several conditions that could be obvious causes of the tentative starting point, select the first mentioned.

Note that whether a condition B is considered an obvious cause of a condition A may reflect importance for public health rather than what is motivated from a purely medical point of view. Therefore, check the instructions in Section 3.3.2 (Obvious cause) first. Always follow the instructions in Section 3.3.2, whether they appear to be medically correct or not.

[Ex00090]
1(a)
Liver metastases








caused by


 
 (b)
Cerebral infarction 



2
Stomach cancer

Cerebral infarction cannot cause liver metastases, and liver metastases is the tentative starting point. But stomach cancer is an obvious cause of liver metastases, and stomach cancer is the new tentative starting point. 

[Ex00095]
1(a)
Sepsis








caused by


 
 (b)
Peritonitis 



2
Necrosis of intestine, mesenteric infarction 

Sepsis can be caused by peritonitis, and peritonitis is the tentative starting point. But necrosis of intestine is an obvious cause of peritonitis, so necrosis of intestine is the new tentative starting point. Next, mesenteric infarction is an obvious cause of necrosis of intestine, and mesenteric infarction is the final starting point.

[Ex00100]
1(a)
Sepsis








caused by


 
 (b)
Peritonitis 



2
Mesenteric embolism, ruptured appendicitis 

Sepsis can be caused by peritonitis, and peritonitis is the tentative starting point. Next, both mesenteric embolism and ruptured appendicitis are obvious causes of peritonitis. Because mesenteric embolism is mentioned first, it is the new tentative starting point.

Step SP7 – Ill-defined conditions
Now check if the tentative starting point is listed in the table of ill-defined conditions (Appendix ID). If it is, the tentative starting point is considered ill-defined. Then do as follows:
If there are other conditions reported on the certificate, check if they are all ill-defined. If all other conditions are ill-defined, go to Step M1.

If there is at least one condition that is not ill-defined, then disregard the ill-defined condition. Go to Step SP1 and select another starting point as if the ill-defined condition had not been mentioned on the certificate.

If the tentative starting point is not ill-defined, go to Step SP8.
· Note that R57.2 (Septic shock), R65.0 (Systemic Inflammatory Response Syndrome of infectious origin without organ failure), R65.1 (Systemic Inflammatory Response Syndrome of infectious origin with organ failure) and R95 (Sudden infant death) are not considered ill-defined.
· In some cases the ill-defined condition might have an impact on how other conditions on the certificate are coded. If so, disregard the ill-defined condition when selecting the starting point, but take it into consideration when coding the other conditions on the certificate.
[Ex00105]
1(a)
Respiratory failure







2
Mesenteric embolism

Respiratory failure is the only condition mentioned in Part 1 and it is the tentative starting point according to Step SP2 and SP6. But respiratory failure is in the table of ill-defined conditions, so disregard respiratory failure and re-start the selection procedure from Step SP1. Mesenteric embolism is the new starting point according to Step SP1.
[Ex00110]
1(a)
Anemia








caused by


 
 (b)
Splenomegaly

Splenomegaly, the tentative starting point according to Step SP3, is in the table of ill-defined conditions. Disregard splenomegaly and re-start the selection procedure from Step SP1. Now, anaemia is the new starting point according to Step SP2. However, splenomegaly modifies the coding of anaemia (see the Alphabetical index). Code to splenomegalic anaemia.
Step SP8 – Conditions unlikely to cause death

Next check if the tentative starting point is listed in the table of conditions unlikely to cause death (Appendix 4.4). If it is, do as follows:

If there are other conditions reported on the certificate, check if they are all ill-defined or unlikely to cause death. If they are all ill-defined or unlikely to cause death, go to Step M1.

If there are other conditions reported that are not ill-defined or unlikely to cause death, first check if the death was caused by a reaction to treatment of the condition unlikely to cause death that you selected as the tentative starting point. If it was, then select the reaction to treatment as the starting point. Next, go to Step M1.
If the death was not caused by a reaction to treatment of the condition unlikely to cause death, check if the condition was the cause of another condition that is not on the list of conditions unlikely to cause death and that is not ill-defined. If it was, then the condition unlikely to cause death is still the tentative starting point. Next, go to Step M1.

If there was no reaction to treatment and no complication of the condition unlikely to cause death, then disregard the condition unlikely to cause death. Go to Step SP1 and select another starting point as if the condition unlikely to cause death had not been mentioned on the certificate.
· If the certificate mentions several treatments for the condition unlikely to cause death, select the initial treatment. 

· “Complication” means a condition that can be due to the condition unlikely to cause death, or due to the treatment of the condition unlikely to cause death.

If the starting point is not a condition unlikely to cause death, then go to Step M1.

[Ex00115]
1(a)
Hearing loss







2
Ischemic heart disease 

Hearing loss is the tentative starting point according to Step SP2, but hearing loss is in the table of conditions considered unlikely to cause death. There is another condition on the certificate, ischemic heart disease, which is not in the table of conditions considered unlikely to cause death. Disregard hearing loss and re-start the selection procedure from Step SP1. Ischemic heart disease is the new starting point according to Step SP1.

[Ex00120]
1(a)
Liver failure








caused by


 
 (b)
Excessive use of paracetamol




caused by


 
 (c)
Migraine type headache

Migraine type headache is the tentative starting point according to Step SP3. It is in the table of conditions considered unlikely to cause death. The condition was treated with paracetamol and there was a reaction to the treatment, liver failure. Disregard the condition unlikely to cause death and select the reaction to the treatment, liver failure, as the starting point.
[Ex00125]
1(a)
Sepsis








caused by


 
 (b)
Submandibular abscess 



caused by


 
 (c)
Caries
Caries is the tentative starting point according to Step SP3. It is the table of conditions considered unlikely to cause death, but in this case it caused complications that are not considered unlikely to cause death. Because of that, select caries as the starting point.
[Ex00130]
1(a)
Headache








caused by


 
 (b)
Caries 



2
Ischemic heart disease

Caries is the tentative starting point according to Step SP3. It is the table of conditions considered unlikely to cause death A complication is reported, headache, but it is in the table of ill-defined conditions. Disregard both caries and headache and re-start the selection procedure from Step SP1. Ischemic heart disease is the new starting point according to Step SP1.

3.2 Check for modifications of the starting point
The starting point you identified using Steps SP1 – SP8 is now considered the tentative underlying cause. There might be special coding instructions on this tentative underlying cause, or other reasons to modify the tentative underlying cause. Check if the tentative underlying cause should be modified by applying the modification rules described in step M1 – M3 (Modification Rule 1– Modification Rule 3). Each step contains one modification rule. At each step there is a description of the modification rule itself and what to do next. There are also bullet points with more detailed instructions and explanations.
Step M1. Special instructions
Check if special coding instructions apply to the tentative underlying cause. If a special coding instruction applies, assign a new tentative underlying cause according to the instruction. 

Next, check if any special instructions apply to this new tentative underlying cause. That is, reapply Step M1. Repeat until you have found a tentative underlying cause that is not affected by any further special coding instruction. Next, go to Step M2.
· Refer to Section 3.3.3 (Special instructions, [Notes 4.1.11 in ICD-10 2010]) for detailed instructions on specific tentative underlying causes.
· According to some special instructions, the tentative underlying cause combines with another cause of death reported on the death certificate into a new tentative underlying cause. If there are several such combinations that would apply to the tentative underlying cause, then apply the combination with the first mentioned of these other conditions (the first mentioned linkage).
· Note that some special instructions only apply under specific circumstances, for example where a condition A is reported as the cause of a condition B; or to deaths at a specific age.

If no special coding instruction applies, then the starting point you found using Step SP1–SP8 is the tentative underlying cause. Next, go to Step M2.

[Ex00135]
1(a)
Myocardial infarction








caused by


 
 (b)
Ischemic heart disease 

Ischemic heart disease is the tentative starting point according to Step SP3. There is a special instruction on ischemic heart disease reported with myocardial infarction, and according to this instruction myocardial infarction is the new tentative underlying cause.
[Ex00140]
1(a)
Ischemic heart disease








caused by


 
 (b)
Atherosclerosis 



2
Myocardial infarction


 

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported with ischemic heart disease, and another one on atherosclerosis reported with myocardial infarction. Ischemic heart disease is reported first on the certificate, so apply the instruction on atherosclerosis reported with ischemic heart disease and select ischemic heart disease as the new starting point. Next, there is a special instruction on ischemic heart disease reported with myocardial infarction. Apply this instruction and select myocardial infarction as the new starting point.

[Ex00145]
1(a)
Ischemic heart disease








caused by


 
 (b)
Atherosclerosis 



2
Cerebral infarction


 

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported with ischemic heart disease, and another one on atherosclerosis reported with cerebral infarction. Ischemic heart disease is reported first on the certificate, so apply the instruction on atherosclerosis reported with ischemic heart disease and select ischemic heart disease as the new starting point.

[Ex00150]
1(a)
Cerebrovascular infarction







caused by


 
 (b)
Atherosclerosis 




caused by


 
 (c)
Hypertension 



2
Myocardial infarction


 

Hypertension is the tentative starting point according to Step SP3. There are special instructions on hypertension reported with cerebrovascular infarction and with myocardial infarction. Cerebrovascular infarction is reported first on the certificate, so apply the instruction on hypertension reported with cerebrovascular infarction and select cerebrovascular infarction as the new starting point.

[Ex00155]
1(a)
Dementia




caused by


 
 (b)
Atherosclerosis 

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on dementia reported as caused by atherosclerosis. Apply this instruction and select atherosclerotic dementia as the new starting point from Step M1. 

[Ex00160]
1(a)
Atherosclerosis


 
 2
Dementia
 

Atherosclerosis is the tentative starting point according to Step SP2. Although there is a special instruction on dementia reported as caused by atherosclerosis, this instruction does not apply here because dementia is reported in Part 2 and not as caused by atherosclerosis. In this case atherosclerosis remains the tentative starting point. 

Step M2. Specificity

If the tentative underlying cause describes a condition in general terms and a term that provides more precise information about the site or nature of this condition is reported on the certificate, this more informative term is the new tentative underlying cause. 
Next, check if this new tentative underlying cause can be specified even further by other terms on the death certificate. That is, reapply Step M2. Repeat until you have found a tentative underlying cause that cannot be specified further.

· The more specific description must refer to the same condition as the tentative underlying cause. 
· If several other expressions on the certificate provide more precise information on the tentative underlying cause, start with the first mentioned of these other conditions. 
· Note that some instructions on specificity only apply under specific circumstances, for example where a condition A is reported as the cause of a condition B.

[Ex00165]
1(a)
Cerebrovascular accident







caused by


 
 (b)
Atherosclerosis 



2
Arterial embolism to brain stem


 

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported with cerebrovascular accident, apply this instruction and select cerebrovascular accident as the new starting point according to Step M1. The type of cerebrovascular accident is described more precisely in Part 2 as an arterial embolism to brain stem. This is the new tentative starting point according to Step M2.
[Ex00170]
1(a)
Cerebrovascular accident







caused by


 
 (b)
Atherosclerosis 



2
Oat cell cancer originating in upper right lobe
 

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported with cerebrovascular accident, apply this instruction and select cerebrovascular accident as the new starting point according to Step M1. There is no more specific description of the type of cerebrovascular accident on the certificate, and cerebrovascular accident remains the starting point according to Step M2.
Step M3. Re-check Step SP6, M1 and M2

If, at this point, the tentative underlying cause is not the same as the starting point you selected using Steps SP1–SP8, then go back to Step SP6. Repeat the procedures described in Step SP6 and M1–M2.

· Do not go back to Step SP6 if the cause selected in Step M1 or M2 is correctly reported as due to another condition, except when this condition is ill-defined.

· Also, do not go back to Step SP6 if the tentative underlying cause is a reaction to treatment of a condition unlikely to cause death, as selected in Step SP8.

 [Ex00175]
1(a)
Sepsis







caused by


 
 (b)
Arterial disease, arterial embolism of left leg


2
Colon cancer
Arterial disease is the tentative starting point according to Step SP3. Arterial embolism of left leg, reported as the second condition on line 1(b), is a specific type of arterial disease. Therefore, select arterial embolism of left leg as the tentative starting point in Step M2. Reapply Step SP6, because the tentative starting point is not the same as the one selected in Steps SP1–SP8. But colon cancer is an obvious cause of arterial embolism, and colon cancer is the new starting point. No further modifications apply, and colon cancer is also the underlying cause of death.
[Ex00180]
1(a)
Sepsis







caused by


 
 (b)
Arterial disease, arterial embolism of left leg



caused by


 
 (c)
Atherosclerosis



2
Colon cancer 

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported as the cause of arterial disease, and according to this instruction arterial disease is the new starting point according to Step M1. Arterial embolism of left leg, reported as the second condition on line 1(b), is a more specific description of the type of arterial disease and is selected as the tentative starting point in Step M2. Do not reapply Step SP6, because arterial embolism of left leg is reported as due to atherosclerosis, and this is a correct causal relationship. No further modifications apply, and arterial embolism of left leg is the underlying cause of death.
Step M4. Instructions on medical procedures, poisoning, main injury and maternal deaths
Finally, apply the following instructions to the underlying cause you have arrived at:

· If the underlying cause you arrived at by applying Step SP1–SP8 and Step M1–M4 is surgery or another type of medical procedure, apply the instructions in Section MP (Medical procedures).

· If the starting point you selected by applying Step SP1–SP8 and Step M1–M4 is poisoning and more than one toxic substance is reported on the certificate, apply the instructions in Section 3.4.2.2 (Poisoning by drugs, medicaments and biological substances: Underlying cause) to identify the most important drug involved.

· If the decedent is a woman and pregnancy, childbirth or puerperium is reported on the certificate, determine whether to code the underlying cause to Chapter XV (Pregnancy, childbirth and the puerperium) according to the instructions in Section 3.4.3 (Maternal mortality).

· If the underlying cause is in Chapter XX (External causes of morbidity and mortality) also select a main injury. See the instructions in Section 3.4.2 (Main injury).
When you have found a cause of death that is not further changed in either Step SP6 or M1–M3 you have arrived at the underlying cause of death. 
Although the cause of death you identified is not further changed in Step SP6 or M1–M3 other restrictions may apply, for example that the cause is limited to one of the sexes or to a specific age range, or that the cause of death is improbable considering the geographical setting. Therefore, always check if any such restrictions apply to the underlying cause you selected.
3.3 Selection and modification: Cause-specific instructions 

3.3.1 Special instructions on Step SP3-SP4: Accepted and rejected sequences

This section lists sequences of causes of death that should be accepted or rejected when selecting the underlying cause of death. The purpose is to produce the most useful mortality statistics possible. Thus, whether a sequence is listed as “rejected” or “accepted” may reflect interests of importance for public health rather than what is acceptable from a purely medical point of view. Therefore, always apply these instructions, whether they can be considered medically correct or not. Individual countries should not correct what is assumed to be an error, since changes at the national level will lead to data that are less comparable to data from other countries, and thus less useful for analysis.
3.3.1.1 Accepted sequences
When applying Step SP3-SP4, accept the relationships listed below.

a) Infectious diseases due to other conditions

Accept infectious diseases caused by other conditions, except for the infectious diseases listed in Section  3.3.1.2 (a)

(b) Infectious diseases due to HIV

Accept the following infectious diseases as due to human immunodeficiency virus [HIV] disease, malignant neoplasms and conditions impairing the immune system:

· Typhoid and paratyphoid fevers, other salmonella infections, shigellosis (A01-A03)

· Tuberculosis (A15-A19)

· Sequelae of tuberculosis (B90)

(c) Malignancies and HIV

Accept the following malignant neoplasms as due to human immunodeficiency virus [HIV] disease:

· Kaposi sarcoma
 (C46)




· All lymphoid malignancies (C81-C88, C91)





· Cervical cancer
(C53)


· Anal cancer (C21)


· Penis cancer (C60)

· Cancer of vulva and vagina (C51-C52)

· Oropharynx (C10)

(d) Diabetes

Accept diabetes (E10-E14) as due to conditions in Appendix xxxx.
(e) Rheumatic fever

Accept rheumatic fever (I00-I02) ans rheumatic heart disease (I05-I09) as due to: 

· Scarlet fever (A38)

· Streptococcal septicaemia (A40.0-)

· Streptococcal sore throat (J02.0)

· Acute tonsillitis (J03.-).

(f) Hypertension

Accept a hypertensive condition as due to:

· Endocrine neoplasms

· Renal neoplasms

· Carcinoid tumours

(g) Cerebrovascular diseases

Accept cerebral haemorrhage (I61.-) as due to diseases of liver (K70-K76)
Accept endocarditis (I05-I08, I09.1, I33-I38) causing cerebrovascular embolism or thrombosis.
(h) Congenital anomalies

· Accept a congenital anomaly as due to a chromosome abnormality or a congenital malformation syndrome

· Accept pulmonary hypoplasia as due to a congenital anomaly

(i) Accidents

· Accept a fall (W00-W19) as due to a disorder of bone density (M80-M85) or as due to a (pathological) fracture caused by a disorder of bone density

· Accept asphyxia and aspiration (W78-W80) caused by other causes

(j) Acute or terminal circulatory diseases

Accept the following acute or terminal circulatory diseasesxe "Circulatory diseases:acute or terminal" as due to malignant neoplasm, diabetes or asthma:
· Acute and subsequent myocardial infarction (I21-I22)

· Other acute ischaemic heart disease (I24)

· Pulmonary embolism (I26)

· Acute pericarditis (I30)

· Acute and subacute endocarditis (I33)

· Acute myocarditis (I40)

· Atrioventricular and left bundle branch block (I44)

· Other conduction disorders (I45)

· Cardiac arrest (I46)

· Paroxysmal tachycardia (I47)

· Atrial fibrillation and flutter (I48)

· Other cardiac arrhythmias (I49)

· Heart failure (I50)

· Other ill-defined heart diseases (I51.8) cerebrovascular diseases in I60-I66, I67.6-I67.8 and I69
3.3.1.2 Rejected sequences

When applying Step SP3-SP4, reject the relationships listed below.

(a) Infectious diseases

Do not accept the following infectious and parasitic diseases as due to any other causes, not even HIV/AIDS, malignant neoplasms or conditions impairing the immune system:xe "Infectious and parasitic diseases:mortality coding"
· Cholera (A00)

· Botulism (A05.1)

· Plague, tularaemia, anthrax, brucellosis (A20-A23)

· Leptospirosis (A27)

· Tetanus, diphtheria, whooping cough, scarlet fever, meningococcal disease (A33-A39)

· Diseases due to Chlamydia psittaci (A70)

· Rickettsioses (A75-A79)

· Acute poliomyelitis (A80)

· Creutzfeldt-Jakob disease (A81.0)

· Subacute sclerosing panencephalitis (A81.1)

· Rabies, mosquito-borne viral encephalitis, tick-borne viral encephalitis, unspecified viral encephalitis (A82-A86)

· Dengue haemorrhagic and other mosquito-borne viral fevers (A91-A92)

· Yellow fever (A95)

· Junin and Machupo haemorrhagic fevers, Lassa fever (A96.0-A96.2)

· Other viral haemorrhagic fevers (A98)

· Smallpox, monkeypox, measles, rubella (B03-B06)

· Acute hepatitis B and C (B16-B17.1)

· Chronic hepatitis B and C (B18.0-B18.2)
· Mumps (B26)

· Malaria, leishmaniasis, Chagas disease (B50-B57)

· Sequelae of poliomyelitis (B91)

· Sequelae of leprosy (B92)

· Sequelae of trachoma (B94.0)

· Sequelae of viral encephalitis (B94.1)

· Sequelae of viral hepatitis (B94.2)

· Other emerging diseases reportable to WHO (e.g., U04 SARS, J09 Avian flu)

Do not accept the following infectious diseases as due to other causes, except human immunodeficiency virus [HIV] disease, malignant neoplasms and conditions impairing the immune system: 

· Typhoid and paratyphoid fevers, other salmonella infections, shigellosis (A01-A03)

· Tuberculosis (A15-A19)

· Sequelae of tuberculosis (B90)

(b) Malignant neoplasms

Do not accept a malignant neoplasm as due to any other cause, except the following malignant neoplasms as due to HIV: 

· Kaposi sarcoma
 (C46)




· All lymphoid malignancies (C81-C88, C91)





· Cervical cancer
(C53)


· Anal cancer (C21)


· Penis cancer (C60)

· Cancer of vulva and vagina (C51-C52)

· Oropharynx (C10)

(c) Haemophilia

Do not accept haemophilia (D66, D67, D68.0-D68.2) as due to any other cause.

(d) Diabetes

Do not accept diabetes (E10-E14) as due to any other cause except for conditions listed in Appendix xxxx. xe "Diabetes mellitus"
 (e) Rheumatic fever

Do not accept rheumatic feverxe "Rheumatic fever" (I00-I02) or rheumatic heart diseasexe "Rheumatic heart disease" (I05-I09) as due to other causes except: 

· Scarlet fever (A38) 

· Streptococcal septicaemia (A40)  

· Streptococcal sore throat (J02.0) 

· Acute tonsillitis (J03)
(f) Hypertension

Do not accept hypertensive conditions as due to a neoplasm except:xe "Circulatory diseases:malignant neoplasms and"

xe "Hypertensive conditions"
· Endocrine neoplasms
· Renal neoplasms
· Carcinoid tumours
(g) Chronic ischaemic heart disease

Do not accept chronic ischaemic heart disease (I20, I25) as due to a neoplasm.

(h) Atherosclerosis

Do not accept an atherosclerotic condition as due to a neoplasm.

(i) Influenza

Do not accept influenzaxe "Influenza" (J09-J11) as due to any other cause.

(j) Congenital anomalies

Do not accept a congenital anomaly (Q00-Q99) as due to any other cause, including immaturity except:

· A congenital anomaly due to a chromosome abnormality or a congenital malformation syndrome

· Pulmonary hypoplasia (Q33.6) due to a congenital anomaly.

(k) Conflicting durations

Do not accept a condition with a stated duration as due to a condition with a shorter duration (but see also Example 5 in Section 4.1.6).
(l) Accidents

Do not accept accidents (V01-X59) as due to causes coded in other chapters except:xe "Accidents"
· A fall (W00-W19) as due to a disorder of bone density (M80-M85)

· A fall (W00-W19) as due to a (pathological) fracture caused by a disorder of bone density

· Asphyxia and aspiration (W78-W80) as due to other causes
(m) Suicide

Do not accept suicide (X60-X84) as due to any other cause.xe "Suicide"
3.3.2 Step SP6: Obvious cause

This section lists conditions that should be considered an obvious cause of conditions selected as tentative starting point in Step SP 1-5.

Complications of HIV (A00-B99, C00-C96, J12-J18)

Infectious diseases (A00-B99) and HIV (B20-B24)

Consider HIV disease (B20-B24), but not HIV-positive status (R75), as an obvious cause of infectious diseases, except those listed in section 3.3.1.2 (a).

xe "Human immunodeficiency virus (HIV) disease:mortality coding"Consider both HIV disease (B20-B24) and HIV-positive status (R75), as an obvious cause of the following infectious diseases:

· Salmonella sepsis (A02.1)

· Cryptosporidiosis (A07.2)

· Isosporiasis (A07.3)

· Infection due to other mycobacteria (A31.-)a
· Progressive multifocal leukencephalopathy (A81.2)

· Herpes simplex infections (B00.0-B00.2, B00.7-B00.8) specified as chronic ulcers, bronchitis, pneumonia, or oesophagitis

· Cytomegalovirus infections in B25.0, B25.2, B25.8 and B25.9, except for liver, spleen, lymph nodes

· Candidiasis of other sites (B37.8), specified as of lung or oesophagus

· Coccidioidmycosis (B38.-)

· Histoplasmosis (B39.-)

· Cryptococcosis (B45.-)

· Pneumocystosis (B59)

· Tuberculosis (A15-A19)

· Sequelae of tuberculosis (B90)
Malignant neoplasms (C00-C96) and HIV (B20-B24)

Consider both HIV disease (B20-B24) and HIV-positive status (R75) as the obvious cause of the following malignant neoplasms:

· Kaposi sarcoma (C46)

· Cervix carcinoma, specified as invasive in malignant neoplasm of cervix uteri (C53)

· Lymphoma, specified as primary cerebral (C81-C85)

· Diffuse large B-cell lymphoma, specified as immunoblastic (C833)



· Burkitt lymphoma (C837)



Pneumonia (J12-J18) and HIV (B20-B24)

Consider HIV disease (B20-B24), but not HIV-positive status (R75), as an obvious cause of pneumonia (J12-J18).

Wasting syndrome (R64) and HIV (B20-B24)

Consider both HIV disease (B20-B24) and HIV-positive status (R75), as an obvious cause of wasting syndrome (R64).
Sepsis and similar conditions (A40-A41, B37.7, B49, R65.0, R65.1and R65.9)

Consider conditions that impair the immune system, wasting diseases (such as malignant neoplasms and malnutrition), diseases causing paralysis (such as cerebral haemorrhage and thrombosis), serious respiratory conditions and serious injuries (grade 1-4  according to the injury priority list in Appendix xxxx) as obvious causes of sepsis in A40-A41, B37.7, B49, R65.0, R651 and R65.9.
Diabetes (E10-E14)

Consider diabetes (E10-E14) as the obvious cause of the following conditions:

· Acidosis (E87.2) 

· Other specified metabolic disorders (E88.8)

· Other mononeuropathies (G58.-)

· Polyneuropathy, unspecified (G62.9) 

· Other disorders of peripheral nervous system (G64) 

· Other primary disorders of muscles (G71.8), specified as amyotrophy but without specification of etiology

· Disorder of autonomic nervous system, unspecified (G90.9)

· Neuralgia and neuritis, unspecified (M79.2) 

· Iridocyclitis (H20.9)

· Cataract, unspecified (H26.9)

· Chorioretinal inflammation, unspecified (H30.9)

· Retinal vascular occlusions (H34)

· Background retinopathy and retinal vascular changes (H35.0)

· Other proliferative retinopathy (H35.2)

· Retinal haemorrhage (H35.6)

· Retinal disorder, unspecified (H35.9)

· Peripheral vascular disease, unspecified (I73.9)

· Atherosclerosis of arteries of extremities (I70.2)

· Arthritis, unspecified (M13.9)

· Nephrotic syndrome (N03- N05)

· Chronic kidney disease, (N18.-)

· Unspecified kidney failure (N19)

· Unspecified contracted kidney (N26)

· Disorder of kidney and ureter, unspecified (N28.9), specified as renal conditions

· Persistent proteinuria, unspecified (N39.1)

· Gangrene, not elsewhere classified (R02)

· Coma, unspecified (R40.2) 

· Other specified abnormal findings of blood chemistry (R79.8) specified as acetonemia, azotemia, and related conditions 

Dehydration (E86)

Consider any intestinal infectious disease as an obvious cause of dehydration. xe "Dehydration (volume depletion)"

xe "Volume depletion (dehydration)"
Dementia (F01-F03)

Consider conditions that typically involve irreversible brain damage as obvious causes of dementia, if no other cause of the dementia is stated. 

Mental retardation (F70–F79)

Consider the following conditions as obvious causes of mental retardation:

· Perinatal conditions in P00-P04 (Fetus and newborn affected by maternal factors and by complications of pregnancy, labour and delivery) 

· P05 (Slow fetal growth and fetal malnutrition)

· P07 (Disorders related to short gestation and low birth weight, not elsewhere classified)

· P10 (Intracranial laceration and haemorrhage due to birth injury)

· P11.0 (Cerebral oedema due to birth injury)

· P11.1 (Other specified brain damage due to birth injury)

· P11.2 (Unspecified brain damage due to birth injury)

· P11.9 (Birth injury to central nervous system, unspecified)

· P15.9 (Birth injury, unspecified)

· P20 (Intrauterine hypoxia)

· P21 (Birth asphyxia)

· P35 (Congenital viral diseases)

· P37 (Other congenital infectious and parasitic diseases)

· P52 (Intracranial nontraumatic haemorrhage of fetus and newborn)

· P57 (Kernicterus)

· P90 (Convulsions of newborn)

· P91 (Other disturbances of cerebral status of newborn)

Heart failure and unspecified heart disease (I50-I51)

Consider other heart conditions as the obvious cause of heart failure (I50.-) and unspecified heart disease (I51.9).

Embolism (I74)

Consider venous thrombosis, phlebitis or thrombophlebitis, valvular heart disease, childbirth or any operation as the obvious cause of diseases described as "embolic". However, there must be a clear route from the place where the thrombus formed and the place of the embolism. 

Pneumonia (J12-J18)

Consider dependence syndrome due to use of alcohol (F10.2) as the obvious cause of lobar pneumonia, unspecified (J18.1). 

Consider conditions that impair the immune system, wasting diseases (such as malignant neoplasms and malnutrition), diseases causing paralysis (such as cerebral haemorrhage and thrombosis), serious respiratory conditions, communicable diseases, conditions that affect the process of swallowing, other diseases which limit the ability to care for oneself, including dementia and degenerative diseases of the nervous system, and serious injuries (grade 1-4  according to the injury priority list in Appendix xxxx) as obvious causes of any pneumonia (J12-J18, J69.0 and J69.8). 

Pulmonary edema (J81)

Consider the following conditions as obvious causes of pulmonary edema:

· heart disease (including pulmonary heart disease)

· conditions affecting the lung parenchyma, such as


· lung infections

· aspiration and inhalation

· respiratory distress syndrome

· high altitude

· circulating toxins

· conditions causing fluid overload, such as 

· renal failure

· hypoalbuminemia

· congenital anomalies affecting the pulmonary circulation, such as 

· congenital stenosis of pulmonary veins.

Nephritic syndrome (N00-N05)

Consider any streptococcal infection (scarlet fever, streptococcal sore throat, etc.) as the obvious cause of nephritic syndromexe "Nephritic syndrome".

Pyelonephritis (N10-N12)

Consider any urinary obstruction from conditions such as hyperplasia of prostate or ureteral stenosis as the obvious cause of pyelonephritisxe "Pyelonephritis".

Acute renal failure (N17)

Consider a urinary tract infection as the obvious cause of acute renal failure, provided that there is no indication that the renal failure was present before the urinary tract infection developed.

Primary atelectasis of newborn (P28.0)

Consider congenital kidney conditions (Q60, Q61.0-Q61.1, Q61.3-Q61.9, Q62.1, Q62.3, Q62.4), premature rupture of membranes (P01.1) and oligohydramnios (P01.2) as obvious causes of primary atelectasis of newborn (P28.0).

Premature rupture of membranes and oligohydramnios (P01.1–P01.2)

Consider congenital kidney conditions (Q60, Q61.0-Q61.1, Q61.3-Q61.9, Q62.1, Q62.3, Q62.4) as obvious causes of fetus and newborn affected by premature rupture of membranes or oligohydramnios (P01.1-P01.2). 

Haemorrhage (R58)

Consider anticoagulant poisoning or overdose as the obvious cause of haemorrhage. However, do not consider anticoagulant therapy, without mention of poisoning or overdose, as the obvious cause of haemorrhage. Further, consider treatment with steroid, aspirin, and nonsteroidal anti-inflammatory drugs (NSAIDs) as obvious causes of gastric haemorrhage.

Operations and other medical procedures
Consider any surgical condition (such as malignant tumour or injury), reported anywhere on the certificate, as the obvious cause of an operation or other medical procedure performed on the same organ.

Consider surgery as the obvious cause of conditions that are considered common post-procedural complications, see Section 3.4.4.

Secondary conditions

Consider wasting diseases (such as malignant neoplasms and malnutrition), diseases causing paralysis (such as cerebral haemorrhage or thrombosis), communicable diseases, other disease which limits the ability to care for oneself, including dementia and degenerative diseases of the nervous system, and serious injuries as the obvious cause of the common secondary conditions listed in the table below. However, such secondary conditions should not be considered an obvious consequence of respiratory conditions.
Conditions in categories flagged with an “M” (Maybe) should be considered obvious consequences of wasting and paralyzing conditions only if they meet the prerequisite for code assignment noted in the final column of the table.
	Code(s)
	Description
	Conditional Response
	Qualifier

	D64.9
	Anemia, unspecified
	
	

	E40-E46
	Malnutrition
	
	

	E86
	Volume depletion
	
	

	G81-G83
	Other paralytic syndromes
	
	

	I26.0-I26.9
	Pulmonary embolism
	
	

	I74.2-I74.4
	Arterial embolism and thrombosis of extremities
	
	

	I80.1-I80.3
	Phlebitis and thrombophlebitis of lower extremities
	
	

	I80.9
	Phlebitis and thrombophlebitis of unspecified site
	
	

	I82.9
	Embolism and thrombosis of unspecified vein
	
	

	K55.0
	Acute vascular disorder of intestine
	M
	The condition in K55.0 must be specified as an embolism

	K56.4
	Other impaction of intestine
	
	

	K59.0
	Constipation
	
	

	L89
	Decubitus ulcer
	
	

	N10-N12
	Tubulo-interstitial nephritis
	M
	Diseases causing paralysis or inability to control bladder

	N17-N19
	Kidney disease acute or unspecified
	
	

	N28.0
	Ischaemia and infarction of kidney
	M
	The condition in N28.0 must be specified as an embolism of the renal artery

	N30.0-N30.2
	Cystitis, acute, interstitial and other chronic
	M
	Diseases causing paralysis or inability to control bladder

	N30.9
	Cystitis, unspecified
	M
	Diseases causing paralysis or inability to control bladder

	N31
	Neuromuscular dysfunction of bladder, not elsewhere classified
	
	

	N34.0-N34.2
	Urethritis
	M
	Diseases causing paralysis or inability to control bladder

	N35.1-N35.9
	Urethral stricture (non-traumatic)
	M
	Diseases causing paralysis or inability to control bladder

	N39.0
	Urinary tract infection, site not specified
	M
	Diseases causing paralysis or inability to control bladder

	R64
	Cachexia
	
	


3.3.3 Special instructions for Step M1

Use this table in Step M1. 

The tentative underlying cause is listed in the left-hand column. If the conditions specified in the right-hand column apply, then use the code in bold as the new tentative underlying cause.

There are two types of combination:

“with mention of” means that the other condition may appear anywhere on the certificate;

“when reported as the cause of” means that the other condition must appear in a correct causal relationship or be otherwise indicated as being due to the tentative underlying cause.
For some conditions there are further requirements, for example that a specific term has been used either for the tentative underlying cause or for the condition that may change the underlying cause code. 

A00-B99
Certain infectious and parasitic diseases xe "Infectious and parasitic diseases:mortality coding"
Except for human immunodeficiency virus [HIV] disease (B20-B24), when reported as the cause of a malignant neoplasm, code C00-C97.

A15.-
Respiratory tuberculosis, bacteriologically and histologically confirmed, orxe "Tuberculosis"
A16.-
Respiratory tuberculosis, not confirmed bacteriologically or histologically

with mention of:

J60-J64
(Pneumoconiosis), code J65
A17.-
Tuberculosis of nervous system, or
A18.-
Tuberculosis of other organs

with mention of:

A15 or A16 (Respiratory tuberculosis), code A15, A16, unless reported as the cause of and with a specified duration exceeding that of the condition in A15.- or A16.-

[Change “and” to “or”]
A39.2
Acute meningococcaemia, orxe "Meningococcaemia"
A39.3
Chronic meningococcaemia, or
A39.4
Meningococcaemia, unspecified

with mention of:

A39.0
(Meningococcal meningitis), code A39.0
A39.1
(Waterhouse-Friderichsen syndrome), code A39.1
B16.-
Acute hepatitis B, or
B17.-
Other acute viral hepatitisxe "Acute viral hepatitis"
when reported as the cause of:

K72.1 (Chronic hepatic failure), code B18.-
K74.0-K74.2, K74.4-K74.6 (Fibrosis and cirrhosis of liver), code B18.-
B20-B24
Human immunodeficiency virus [HIV] diseasexe "Human immunodeficiency virus (HIV) disease:mortality coding"
Modes of dying, ill-defined and trivial conditions reported as complications of HIV infection should not be linked to categories in B20-B23, unless there is a specific entry in Volume 3 to that effect.
Conditions classifiable to two or more subcategories of the same category should be coded to the .7 subcategory of the relevant category (B20 or B21). If desired, additional codes from within the block B20-B24 may be used to specify the individual conditions listed.

B22.7
HIV disease resulting in multiple diseases classified elsewhere

This subcategory should be used when conditions classifiable to two or more categories from B20-B22 are listed on the certificate. If desired, additional codes from within the block B20-B24 may be used to specify the individual conditions listed.

B95-B97
Bacterial, viral and other infectious agentsxe "Infectious agents"

xe "Bacterial agents"

xe "Viral agents"
Not to be used for underlying cause mortality coding.

C97
Malignant neoplasms of independent (primary) multiple sites

Not to be used for underlying cause mortality coding. When multiple but independent malignant neoplasms are reported on the death certificate, select the underlying cause by applying the Selection and Modification Rules in the normal way. See also section 4.2.7 Malignant Neoplasms.

D50-D89
Diseases of the blood and blood-forming organs and certain disorders involving the immune mechanism

as the cause of:

B20-B24
Human immunodeficiency virus [HIV] disease and where the certificate indicates that the HIV disease is a result of a blood transfusion given as treatment for the originating condition, code B20-B24
E10-E14
Diabetes mellitus

when reported as the cause of:
E87.2
(Acidosis), code E10-E14 with fourth character .1

E88.8
(Other specified metabolic disorders), code E10-E14 with fourth character .1

G58.- 
(Other mononeuropathies), code E10-E14 with fourth character .4

G62.9
(Polyneuropathy, unspecified), code E10-E14 with fourth character .4

G64
(Other disorders of peripheral nervous system) code E10-E14 with fourth character .4

G70.9
(Myoneural disorders of muscle), code E10-E14 with fourth character .4

G71.8
(Other primary disorders of muscle), code E10-E14 with fourth character .4

G90.9
(Disorders of autonomic nervous system, unspecified) code E10-E14 with fourth character .4

H20.9
(Iridocyclitis), code E10-E14 with fourth character .3

H26.9
(Cataract, unspecified), code E10-E14 with fourth character .3

H30.9
(Chorioretinal inflammation, unspecified), code E10-E14 with fourth character .3

H34
(Retinal vascular occlusion), code E10-E14 with fourth character .3

H35.0
(Background retinopathy and retinal vascular changes), code E10-E14 with fourth character .3

H35.2
(Other proliferative retinopathy), code E10-E14 with fourth character .3

H35.6
(Retinal haemorrhage), code E10-E14 with fourth character .3

H35.9
(Retinal disorder, unspecified), code E10-E14 with fourth character .3

H49.9
 (Paralytic strabismus, unspecified), code E10-E14 with fourth character .3

H54
(Blindness and low vision), code E10-E14 with fourth character .3

I70.2
(Atherosclerosis of arteries of extremities), code E10-E14 with fourth character .5

I73.9
(Peripheral vascular disease, unspecified), code E10-E14 with fourth character .5

I99
(Other and unspecified disorders of circulatory system), if angiopathy, code E10-E14 with fourth character .5

L30.9
(Dermatitis, unspecified), code E10-E14 with fourth character .6

L92.1
(Necrobiosis lipoidica, not elsewhere classified), code E10-E14 with fourth character .6

M13.9
(Arthritis, unspecified), code E10-E14 with fourth character .6

M79.2
(Neuralgia and neuritis, unspecified), code E10-E14 with fourth character .6

M89.9
(Disorders of bone, unspecified), code E10-E14 with fourth character .6

N03-N05
(Nephrotic syndrome), code E10-E14 with fourth character .2

N18.-
(Chronic kidney disease, unspecified), code E10-E14 with fourth character .2

N19
(Unspecified renal failure), code E10-E14 with fourth character .2

N26
(Unspecified contracted kidney), code E10-E14 with fourth character .2

N28.9
(Disorder of kidney and ureter, unspecified), code E10-E14 with fourth character .2

N39.0
(Urinary tract infection, site not specified) code E10-E14 with fourth character .6

N39.1
(Proteinuria, unspecified), code E10-E14 with fourth character .2

R02
(Gangrene, not elsewhere classified), code E10-E14 with fourth character .5

R40.2
(Coma, unspecified), code E10-E14 with fourth character .0

R79.8
(Other specified abnormal findings of blood chemistry), if acetonemia, azotemia and related conditions, code E10-E14 with fourth character .1

Any of above in combination, code E10-E14 with fourth character .7
E86
Volume depletionxe "Dehydration (volume depletion)"

xe "Volume depletion (dehydration)"
with mention of:

A00-A09
(Intestinal infectious diseases), code A00-A09
E89.-
Postprocedural endocrine and metabolic disorders, not elsewhere classifiedxe "Endocrine diseases"

xe "Metabolic diseases"

xe "Postprocedural disorders:endocrine and metabolic"
Not to be used for underlying cause mortality coding. See Operations, 4.2.6.

F03-F09
Organic, including symptomatic, mental disordersxe "Mental and behavioural disorders:mortality coding"

xe "Mental and behavioural disorders:organic"
Not to be used if the underlying physical condition is known.

F10-F19
Mental and behavioural disorders due to psychoactive 
substance usexe "Psychoactive substance use"
with mention of:

X40-X49
(Accidental poisoning by and exposure to noxious substances), code X40-X49
X60-X69
(Intentional self-poisoning by and exposure to noxious substances), code X60-X69
X85-X90
(Assault by noxious substances), code X85-X90
Y10-Y19
(Poisoning by and exposure to drugs, chemicals and noxious substances), code Y10-Y19
Fourth character .0 (Acute intoxication), code X40-X49, X60-X69, X85-X90 or Y10-Y19

Fourth character .5 (Psychotic disorder) with mention of Dependence syndrome (.2), code F10-F19 with fourth character .2
F10.-
Mental and behavioural disorders due to use of alcoholxe "Alcohol"
with mention of:

E24.4
(Alcohol-induced Cushing’s syndrome), code E24.4
G31.2
(Degeneration of the nervous system due to alcohol), code G31.2
G62.1
(Alcoholic polyneuropathy), code G62.1
G72.1
(Alcoholic myopathy), code G72.1
I42.6
(Alcoholic cardiomyopathy), code I42.6
K29.2
(Alcoholic gastritis), code K29.2
K70.-
(Alcoholic liver disease), code K70.-
K72.-
(Hepatic failure, not elsewhere classified), code K70.4
K73.-
(Chronic hepatitis, not elsewhere classified), code K70.1
K74.0
(Hepatic fibrosis), code K70.2
K74.1
(Hepatic sclerosis), code K70.2
K74.2
(Hepatic fibrosis with hepatic sclerosis), code K70.2
K74.6
(Other and unspecified cirrhosis of liver), code K70.3
K75.9
(Inflammatory liver disease, unspecified), code K70.1
K76.0
(Fatty (change) of liver, not elsewhere classified), 
code K70.0
K76.9
(Liver disease, unspecified), code K70.9
K85.2
(Alcohol-induced acute pancreatitis), code K85.2
K86.0
(Alcohol-induced chronic pancreatitis), code K86.0
O35.4
(Maternal care for (suspected) damage to foetus from alcohol), code, O35.4
F10.0
Acute intoxication due to use of alcohol

with mention of:

F10.2
(Dependence syndrome due to use of alcohol), 
code F10.2
F10.2
Dependence syndrome due to use of alcohol

with mention of:

F10.4, F10.6, F10.7 Withdrawal state with delirium, Amnesic syndrome, Residual and late-onset psychotic disorder, 
code F10.4, F10.6, F10.7
F17.-
Mental and behavioural disorders due to use of tobaccoxe "Tobacco use"
Not to be used if the resultant physical condition is known

F70-F79
Mental retardationxe "Mental retardation"
Not to be used if the underlying physical condition is known

G25.5
Other choreaxe "Chorea"
with mention of:

I00-I02
(Acute rheumatic fever), code I02.-
I05-I09
(Chronic rheumatic heart disease), code I02.-
G81.-
Hemiplegiaxe "Hemiplegia"
G82.-
Paraplegia and tetraplegiaxe "Tetraplegia"

xe "Paraplegia"
G83.-
Other paralytic syndromesxe "Paralytic syndromes"
Not to be used if the cause of the paralysis is known.

G97.-
Postprocedural disorders of nervous system, not elsewhere classified xe "Nervous system diseases:postprocedural"

xe "Postprocedural disorders:nervous system"
Not to be used for underlying cause mortality coding. 
See Operations, 4.2.6.

H54.-
Blindnessxe "Blindness" and low visionxe "Vision, low"
Not to be used if the antecedent condition is known.

H59.-
Postprocedural disorders of eye and adnexa, not 
elsewhere classified xe "Eye and adnexa, diseases of"

xe "Postprocedural disorders:eye and adnexa"
Not to be used for underlying cause mortality coding.
See Operations, 4.2.6.

H90.-
Conductive and sensorineural hearing lossxe "Hearing loss"
H91.-
Other hearing loss

Not to be used if the antecedent condition is known.

H95.-
Postprocedural disorders of ear and mastoid process, not 
elsewhere classifiedxe "Ear and mastoid process, diseases of"

xe "Postprocedural disorders:ear and mastoid process"
Not to be used for underlying cause mortality coding. 
See Operations, 4.2.6.

I05.8
Other mitral valve diseases, orxe "Mitral valve disease"

xe "Heart disease"
I05.9
Mitral valve disease, unspecified

when of unspecified cause with mention of:

I34.-
(Nonrheumatic mitral valve disorders), code I34.-
I08.-
Multiple valve diseasesxe "Multiple valve diseases"
Not to be used for multiple valvular diseases of specified, but non-rheumatic origin. When multiple valvular diseases of non-rheumatic origin are reported on the same death certificate, the underlying cause should be selected by applying the General Principle or Rules 1, 2, or 3 in the normal way.

I09.1
Rheumatic diseases of endocardium, valve unspecified

I09.9
Rheumatic heart disease, unspecifiedxe "Rheumatic heart disease"
with mention of:

I05-I08
(Chronic rheumatic heart disease), code I05-I08
I10
Essential (primary) hypertensionxe "Hypertension:essential (primary)"
with mention of:

I11.-
(Hypertensive heart disease), code I11.-
I12.-
(Hypertensive renal disease), code I12.-
I13.-
(Hypertensive heart and renal disease), code I13.-
I20-I25
(Ischaemic heart disease), code I20-I25
I60-I69
(Cerebrovascular disease), code I60-I69
N00.-
(Acute nephritic syndrome), code N00.-
N01.-
(Rapidly progressive nephritic syndrome), code N01.-
N03.-
(Chronic nephritic syndrome), code N03.-
N04.-
(Nephrotic syndrome), code N04.-
N05.- 
(Unspecified nephritic syndrome), code N05.-
N18.-
(Chronic kidney disease), code I12.-
N19

(Unspecified renal failure), code I12.-
N26

(Unspecified contracted kidney), code I12.-
when reported as the cause of:

H35.0
(Background retinopathy and other vascular changes), code H35.0
I05-I09
(Conditions classifiable to I05-I09 but not specified as rheumatic), code I34-I38
I34-I38
(Nonrheumatic valve disorders), code I34-I38
I50.-
(Heart failure), code I11.0
I51.4-
(Complications and ill-defined

I51.9
descriptions of heart disease), code I11.-
I11.-
Hypertensive heart diseasexe "Hypertensive conditions"
with mention of:

I12.- 
(Hypertensive renal disease), code I13.-
I13.-
(Hypertensive heart and renal disease), code I13.-
I20-I25
(Ischaemic heart disease), code I20-I25
N18.-
(Chronic kidney disease), code I13.-
N19

(Unspecified renal failure), code I13.-
N26

(Unspecified contracted kidney), code I13.-
I12.-
Hypertensive renal disease

with mention of:

I11.- 
(Hypertensive heart disease), code I13.-
I13.- 
(Hypertensive heart and renal disease), code I13.-
I20-I25
(Ischaemic heart disease), code I20-I25
when reported as the cause of:

I50.-
(Heart failure), code I13.0
I51.4-
(Complications and ill-defined

I51.9
descriptions of heart disease), code I13.-
I13.-
Hypertensive heart and renal disease

with mention of:

I20-I25
(Ischaemic heart disease), code I20-I25
I15.0
Renovascular hypertension

Not to be used if the antecedent condition is known or can be inferred by an application of Rule 3. If the antecedent condition is not known or cannot be inferred, code to I15.0.

I15.1
Hypertension secondary to other renal disorders

Not to be used if the antecedent condition is known or can be inferred by an application of Rule 3. If the antecedent condition is not known or cannot be inferred, code to N28.9.

I15.2
Hypertension secondary to endocrine disorders

Not to be used if the antecedent condition is known or can be inferred by an application of Rule 3. If the antecedent condition is not known or cannot be inferred, code to E34.9.

I15.8
Other secondary hypertension

Not to be used if the antecedent condition is known or can be inferred by an application of Rule 3. If the antecedent condition is not known or cannot be inferred, code to I15.8.

I15.9
Secondary hypertension, unspecified

Not to be used if the antecedent condition is known or can be inferred by an application of Rule 3. If the antecedent condition is not known or cannot be inferred, code to I15.9.

I20.-
Angina pectoris, orxe "Angina pectoris"
I24.-
Other acute ischaemic heart diseases, orxe "Ischaemic heart disease"
I25.-
Chronic ischaemic heart disease

with mention of:

I21.- 
(Acute myocardial infarction), code I21.-
I23.-
Certain current complications following acute myocardial infarction
Not to be used for underlying cause mortality coding. Use code I21.-  as appropriate.

I24.0
Coronary thrombosis not resulting in myocardial infarction

Not to be used for underlying cause mortality coding. For mortality the occurrence of myocardial infarction is assumed and assignment made to I21.- or I22.- as appropriate

I25.2
Old myocardial infarction

Not to be used for underlying cause mortality coding. If the cause is not stated, code to Other forms of chronic ischaemic heart disease (I25.8).
I27.9
Pulmonary heart disease, unspecifiedxe "Pulmonary heart disease"
with mention of:

M41.-  (Scoliosis), code I27.1
I44.-
Atrioventricular and left bundle-branch block, or
I45.-
Other conduction disorders, orxe "Conduction disorders"
I46.-
Cardiac arrest, orxe "Cardiac arrest"
I47.-
Paroxysmal tachycardia, or
I48  
Atrial fibrillation and flutter, or
I49.-
Other cardiac arrhythmias, orxe "Cardiac arrhythmias"
I50.-
Heart failure, orxe "Heart failure"
I51.4-
Complications and ill-defined descriptions of heart

I51.9
disease

with mention of:

B57.-
(Chagas disease), code B57.-
I20-I25
(Ischaemic heart diseases), code I20-I25
I50.-
Heart failure, or
I51.9
Heart disease, unspecified

with mention of:

M41.-
(Scoliosis), code I27.1
I50.9
Heart failure, unspecified, or
I51.9
Heart disease, unspecified

with mention of:

J81
(Pulmonary oedema), code I50.1
I60-I69
Cerebrovascular diseasesxe "Cerebrovascular disease"
when reported as the cause of conditions in:
F01-F03
(Dementia), code F01.-
I65.-
Occlusion and stenosis of precerebral arteries, not resulting in cerebral infarction, orxe "Cerebrovascular disease"
I66.-
Occlusion and stenosis of cerebral arteries, not resulting in cerebral infarction

Not to be used for underlying cause mortality coding. For mortality, the occurrence of cerebral infarction is assumed and assignment made to I63.-.

I67.2
Cerebral atherosclerosisxe "Atherosclerosis"
with mention of:

I60-I66
(Cerebral haemorrhage, cerebral infarction or stroke, occlusion and stenosis of precerebral and cerebral arteries), code I60-I64
when reported as the cause of conditions in:

F03 
(Unspecified dementia), code F01.-
G20
 (Parkinson’s disease), code G21.4
G21.9
(Secondary parkinsonism, unspecified), code G21.4
I70.-
Atherosclerosisxe "Atherosclerosis"
with mention of:

I10-I13
(Hypertensive disease), code I10-I13
I20-I25
(Ischaemic heart diseases), code I20-I25
I50.-
(Heart failure), code I50.-
I51.4
(Myocarditis, unspecified), code I51.4
I51.5
(Myocardial degeneration), code I51.5
I51.6
(Cardiovascular disease, unspecified), code I51.6
I51.8
(Other ill-defined heart diseases), code I51.8
I60-I69
(Cerebrovascular diseases), code I60-I69
when reported as the cause of:

I05-I09
(Conditions classifiable to I05-I09 but not specified as rheumatic), code I34-I38
I34-I38
(Nonrheumatic valve disorders), code I34-I38
I51.9
(Heart disease, unspecified), code I25.1
I71-I78
(Other diseases of arteries, arterioles and capillaries), code I71-I78
K55.-
(Vascular disorders of intestine), code K55.-
N03.-
(Chronic nephritis), code I12.-
N26

(Unspecified contracted kidney), code I12.-
I70.9
Generalized and unspecified atherosclerosis

with mention of:

R02 
(Gangrene, not elsewhere classified), code I70.2
when reported as the cause of:

F01.-
(Vascular dementia), code F01.-
F03
(Unspecified dementia), code F01.-
G20
(Parkinson’s disease), code G21.4
G21.9
(Secondary parkinsonism, unspecified), code G21.4
I97.-
Postprocedural disorders of circulatory system, not elsewhere classified xe "Circulatory diseases:postprocedural"

xe "Postprocedural disorders:circulatory system"
Not to be used for underlying cause mortality coding. See Operations, 4.2.6.

J00
Acute nasopharyngitis [common cold], orxe "Nasopharyngitis, acute"
J06.-
Acute upper respiratory infections of multiple and unspecified sitesxe "Respiratory infections, acute upper"
when reported as the cause of:

G03.8
(Meningitis), code G03.8
G06.0
(Intracranial abscess and granuloma), code G06.0
H65-H66
(Otitis media), code H65-H66
H70.-
(Mastoiditis and related conditions), code H70.-
J09-J18
(Influenza and pneumonia), code J09-J18
J20-J21
(Bronchitis and bronchiolitis), code J20-J21
J40-J42
(Unspecified and chronic bronchitis), code J40-J42
J44.-
(Other chronic obstructive pulmonary disease), code J44.-
N00.-
(Acute nephritic syndrome), code N00.-
J18.-
Pneumonia, organism unspecified

with mention of:

R26.3
(Immobility), code J18.2
J20.-
Acute bronchitisxe "Bronchitis"
with mention of:

J41.-
(Simple and mucopurulent chronic bronchitis), code J41.-
J42 
(Unspecified chronic bronchitis), code J42
J44
(Other chronic obstructive pulmonary disease), code J44
J40
Bronchitis, not specified as acute or chronic, or
J41.-
Simple and mucopurulent chronic bronchitis, or
J42
Unspecified chronic bronchitis

with mention of:

J43.-
(Emphysema) code J44.-
J44.-
(Other chronic obstructive pulmonary disease) 
code J44.-
when reported as the cause of:

J45.-
(Asthma), code J44.- (but see also note at J45.-, J46, below)

J43.-
Emphysemaxe "Emphysema"
with mention of:

J40
(Bronchitis, not specified as acute or chronic), code J44.-
J41.-
(Simple and mucopurulent chronic bronchitis), code J44.-
J42
(Unspecified chronic bronchitis), code J44.-
J44.8-J44.9
Other and unspecified chronic obstructive pulmonary disease

with mention of:

J12-J18
(Pneumonia), code J44.0

J20-J22
(Other acute lower respiratory infections), code J44.0
J45.-
Asthma, orxe "Asthma"
J46
Status asthmaticusxe "Status asthmaticus"
When asthma and bronchitis (acute)(chronic) or other chronic obstructive pulmonary disease are reported together on the medical certificate of cause of death, the underlying cause should be selected in the normal way. Neither term should be treated as an adjectival modifier of the other.

J60-J64
Pneumoconiosisxe "Pneumoconiosis"
with mention of:

A15-A16 (Respiratory tuberculosis), code J65
J81
Pulmonary oedemaxe "Pulmonary oedema"
with mention of:

I50.9
(Heart failure, unspecified), code I50.1
I51.9
(Heart disease, unspecified), code I50.1
J95.-
Postprocedural respiratory disorders, not elsewhere classifiedxe "Postprocedural disorders:respiratory"

xe "Respiratory disorders, postprocedural"
Not to be used for underlying cause mortality coding. See Operations, 4.2.6.

K71
Toxic liver disease

with mention of:

T51.-
(Toxic effect of alcohol), code K70.-
K72.-
Hepatic failure, not elsewhere classifiedxe "Liver disorders"
with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.4

T51.-
(Toxic effect of alcohol), code K70.4
K73.-
Chronic hepatitis, not elsewhere classified

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.1

T51.-
(Toxic effect of alcohol), code K70.1
K74.0
Hepatic fibrosis

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.2

T51.-
(Toxic effect of alcohol), code K70.2
K74.1
Hepatic sclerosis

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.2

T51.-
(Toxic effect of alcohol), code K70.2
K74.2
Hepatic fibrosis with hepatic sclerosis

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.2

T51.-
(Toxic effect of alcohol), code K70.2
K74.6
Other and unspecified cirrhosis of liver

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.3
T51.-
(Toxic effect of alcohol), code K70.3
K75.9
Inflammatory liver disease, unspecified

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.1
T51.-
(Toxic effect of alcohol), code K70.1
K76.0
Fatty (change of) liver, not elsewhere classified

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.0

T51.-
(Toxic effect of alcohol), code K70.0
K76.9
Liver disease, unspecified

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K70.9
T51.-
(Toxic effect of alcohol), code K70.9
K85.9
Acute pancreatitis, unspecified

with mention of:

F10.-
(Mental and behavioural disorders due to use of alcohol), code K85.2
K91.-
Postprocedural disorders of digestive system, not elsewhere classifiedxe "Digestive disorders, postprocedural"

xe "Postprocedural disorders:digestive system"
Not to be used for underlying cause mortality coding. See Operations, 4.2.6.

M41.-
Scoliosisxe "Scoliosis"
with mention of:

I27.9
(Pulmonary heart disease, unspecified), code I27.1
I50.-
(Heart failure), code I27.1
I51.9
(Heart disease, unspecified), code I27.1
M96.-
Postprocedural musculoskeletal disorders, not elsewhere classifiedxe "Musculoskeletal disorders, postprocedural"

xe "Postprocedural disorders:musculoskeletal"
Not to be used for underlying cause mortality coding. See Operations, 4.2.6.

N00.-
Acute nephritic syndromexe "Nephritic syndrome"
when reported as the cause of:

N03.-
(Chronic nephritic syndrome), code N03.-
N18.-
Chronic kidney diseasexe "Renal failure"
N19
Unspecified renal failure, or
N26
Unspecified contracted kidneyxe "Kidney, contracted"
with mention of:

I10

(Essential (primary) hypertension), code I12.-
I11.-
(Hypertensive heart disease), code I13.-
I12.-
(Hypertensive renal disease), code I12.-
N46
Male infertility, orxe "Infertility"
N97.-
Female infertility

Not to be used if the causative condition is known.

N99.-
Postprocedural disorders of genitourinary system, not elsewhere classifiedxe "Genitourinary disorders, postprocedural"

xe "Postprocedural disorders:genitourinary system"
Not to be used for underlying cause mortality coding. See Operations, 4.2.6.

O08.-
Complications following abortion and ectopic and molar pregnancyxe "Abortion, complications"

xe "Maternal mortality"

xe "Molar pregnancy, complications"
Not to be used for underlying cause mortality coding. Use categories O00-O07.

O30.-
Multiple gestationxe "Multiple gestation"
Not to be used for underlying cause mortality coding if a more specific complication is reported.

O32.-
Maternal care for known or suspected malpresentation of fetus

with mention of :

O33.-
(Maternal care for known or suspected disproportion), code O33.-
O33.9
Fetopelvic disproportionxe "Fetopelvic disproportion"
with mention of:

O33.0-O33.3
(Disproportion due to abnormality of maternal pelvis), code O33.0-O33.3
O64.-
Obstructed labour due to malposition and malpresentation of fetus

with mention of:

O65.-
(Obstructed labour due to maternal pelvic abnormality), code O65.-
O80-O84
Method of deliveryxe "Delivery"
Not to be used for underlying cause mortality coding. If no other cause of maternal mortality is reported, code to Complication of labour and delivery, unspecified (O75.9)

P07.-
Disorders related to short gestation and low birth weight, not elsewhere classified, or
P08.-
Disorders related to long gestation and high birth weight

Not to be used if any other cause of perinatal mortality is reported. This does not apply if the only other cause of perinatal mortality reported is respiratory failure of newborn (P28.5).

P70.3-P72.0
Transitory endocrine and metabolic disorders specific to fetus and newborn

Not to be used for underlying cause mortality coding. If no other perinatal cause is reported, code to condition originating in the perinatal period, unspecified (P96.9)
P72.2-P74
 Transitory endocrine and metabolic disorders specific to fetus and newborn

Not to be used for underlying cause mortality coding. If no other perinatal cause is reported, code to condition originating in the perinatal period, unspecified (P96.9)
R57.2
Septic shock, or
R65.0
Systemic inflammatory response syndrome of infectious origin without organ failure, or
R65.1
Systemic inflammatory response syndrome of infectious origin with organ failure


Not to be used for underlying cause mortality coding. Code to the originating infectious disease (A00-B99). If no originating infectious disease is mentioned, code to unspecified sepsis (A41.9).

R69.-
Unknown and unspecified causes of morbidity

Not to be used for underlying cause mortality coding. Use R95-R99 as appropriate.

S00-T98
Injury, poisoning and certain other consequences of external causesxe "External causes:mortality"

xe "Injuries:mortality coding"

xe "Poisoning:mortality coding"
Not to be used for underlying cause mortality coding except as an additional code to the relevant category in V01-Y89.

When a disease of bone density is reported next to or as the cause of a fracture, the fracture should be considered pathological, code M80.-
T79.-
Certain early complications of trauma, not elsewhere classified

Not to be used if the nature of the antecedent injury is known.

V01-X59
Accidentsxe "Accidents"
with mention of:

A35
(Tetanus), code A35
resulting from:

G40-G41
(Epilepsy), code G40-G41
Y90-Y98
Supplementary factors related to causes of morbidity and mortality classified elsewhere

Not to be used for underlying cause mortality coding.

Z00-Z99
Factors influencing health status and contact with health services

Not to be used for underlying cause mortality coding.

3.4 Special instructions on Step M4
3.4.1 Poisoning by drugs, medicaments and biological substances: Underlying cause

If the underlying cause you selected by applying Step SP1-SP8 is poisoning, there is more than one drug reported on the certificate and the drugs do not have the same external cause code, select a code for the underlying cause as follows:

a) If one of the drugs is specified as the most important substance in bringing about the death, code the external cause code for that drug as underlying cause of death.

[Ex00200]
1(a)
Accidental heroin overdose 


 
2
Diazepam and amitriptyline present

By placing heroin overdose in Part 1 and reporting the other substances as contributing causes of death in Part 2, the certifier has identified heroin as the most important substance in bringing about the death. Select accidental poisoning by heroin as underlying cause.

[Ex00205]
1(a)
Poisoning by amphetamine 


 
2
Toxic levels of heroin and flunitrazepam

By placing amphetamine poisoning alone in Part 1 and reporting the other substances as contributing causes of death in Part 2, the certifier has identified amphetamine as the most important substance in bringing about the death. Select accidental poisoning by amphetamine as underlying cause.

[Ex00210]
1(a)
Poisoning by alcohol 


 
2
Toxic levels of heroin and flunitrazepam

By placing alcohol poisoning alone in Part 1 and reporting the other substances as contributing causes of death in Part 2, the certifier has identified alcohol as the most important substance in bringing about the death. Select accidental poisoning by alcohol as underlying cause.

 b) If none of the drugs is specified as the most important substance in bringing about the death, first try to get further information from the certifier. If no clarification can be obtained, code 

· combinations of alcohol with a drug to the drug;

· other multi-drug deaths to the appropriate category for “Other”

  [Ex00215]
1(a)
Toxic levels of heroin and amphetamine

Neither heroin nor amphetamine is identified as the most important substance in bringing about the death. Code to accidental poisoning by and exposure to other and unspecified drugs, medicaments and biological substances.  

  [Ex00220]
1(a)
Accidental poisoning by alcohol, heroin and diazepam

Neither of the substances is identified as the most important substance in bringing about the death. Poisoning by combinations of alcohol and drugs are coded to the drugs. Code to accidental poisoning by and exposure to other and unspecified drugs, medicaments and biological substances.  

Proceed by identifying the most dangerous drug and code it as the main injury (see Section 3.4.2).

3.4.2 Main injury
If the underlying cause you arrived at by applying the selection and modification rules in Step SP1–SP8 and M1–M3 is an external cause, code the external cause of the injury or poisoning as underlying cause of death. 

In addition to the underlying cause from the external cause chapter, also code a main injury. This applies to both body injuries and poisoning.

3.4.2.1 Main injury: Body injuries

If more than one injury is reported on the death certificate, apply the following instructions:

 

a) When the injuries reported include superficial and trivial injuries (as listed in Appendix 4.4, Conditions unlikely to cause death), whether in Part 1 or Part 2, select the main injury as if the superficial or trivial injury had not been reported.

[Ex00240]
1(a)
Contusion of arm and fracture of skull







caused by


 
 (b)
Fall from scaffolding

Code to fall on and from scaffolding as underlying cause of death. As main injury, code fracture of skull. Disregard contusion of arm, which is in Appendix 4.4, conditions unlikely to cause death). 

 

b) When serious (non-superficial and non-trivial) injuries are reported in both Part 1 and Part 2, select the main injury from Part 1. This applies even when the injuries mentioned in Part 2 have a higher rank in Appendix 4.5 (Priority ranking of injury codes) than the injuries mentioned in Part 1.

[Ex00245]
1(a)
Multiple intrathoracic injuries







caused by


 
 (b)
Car driver, collision with bus



2
Brain injuries

Code to car driver injured in collision with bus as underlying cause of death. As main injury, code multiple injuries of thorax. Unspecified brain injury has a higher rank in Appendix 4.5 than multiple injuries of thorax, but multiple injuries of thorax are mentioned in Part 1 and take precedence of the injuries mentioned in Part 2.

When serious injuries are reported only in Part 2, select a main injury from Part 2.

 

c) When more than one serious injury is reported in the relevant part of the certificate, select the main injury according to Appendix 4.5 (Priority ranking of injury codes). Note that 1 is the highest priority rank and that 6 is the lowest. 

[Ex00250]
1(a)
Multiple intrathoracic injuries and brain injuries







caused by


 
 (b)
Car driver, collision with bus

Code to car driver injured in collision with bus as underlying cause of death. As main injury, code brain injury, which has a higher rank on the priority list than multiple                    injuries of thorax. 

d) When more than one of the serious injuries reported in the relevant part of the certificate have the same and highest rank, select the first mentioned of these injuries. However, prefer a specific injury over an injury from the block Injuries involving multiple body regions with the same priority rank.

[Ex00255]
1(a)
Multiple injuries with rupture of aorta







caused by


 
 (b)
Car driver, collision with bus

Code to car driver injured in collision with bus as underlying cause of death. As main injury, code rupture of aorta. Multiple injuries and rupture of aorta have the same rank on the                      priority list, but a specific injury takes precedence over an injury from the block Injuries involving multiple body regions.

3.4.2.2 Main injury: Poisoning

If the underlying cause is poisoning, use the code for poisoning in the Injuries, poisoning and certain other consequences of external causes chapter as main injury. If only one toxic substance is reported, code that substance as main injury. If several toxic substances are reported, identify the most dangerous substance and code it as main injury. To identify the most dangerous substance, apply the following instructions.

a) If one toxic substance is specified as the cause of death, code to that component substance.

[Ex00260]
1(a)
Accidental overdose by heroin


 
2
Diazepam and amitriptyline present

By placing heroin overdose alone in Part 1 and reporting the other substances as contributing causes of death in Part 2, the certifier has identified heroin as the most important substance in bringing about the death. Select accidental poisoning by heroin as underlying cause and poisoning by heroin as main injury.

[Ex00265]
1(a)
Alcohol poisoning


 
2
Diazepam and amitriptyline present

By placing alcohol poisoning alone in Part 1 and reporting the other substances as contributing causes of death in Part 2, the certifier has identified heroin as the most important substance in bringing about the death. Select accidental poisoning by alcohol as underlying cause and poisoning by alcohol as main injury.

b) If no single toxic substance is indicated as the cause of death, code combinations of alcohol with a drug to the drug.

[Ex00270]
1(a)
Toxic levels of alcohol and flunitrazepam


 
2
Diazepam and amitriptyline present

By placing toxic levels of alcohol and flunitrazepam in Part 1 and reporting the other substances as contributing causes of death in Part 2, the certifier has identified alcohol and flunitrazepam as the most important substances in bringing about the death. Of these two, select poisoning by flunitrazepam because combinations of alcohol with a drug are coded to the drug. Select accidental poisoning by flunitrazepam as underlying cause and poisoning by flunitrazepam as main injury.

c) If no appropriate combination category is available, select the main nature of injury code in the following order of priority:

1. Opioids (T40.0-T40.2)

Combinations including opioids classifiable to more than one fourth-character subcategory in T40.0-T40.2: Code to T40.2
2. Cocaine (T40.5)

3. Psychostimulants with abuse potential (T43.6)

Includes: Amphetamine and derivatives

4. Synthetic narcotics and other and unspecified narcotics (T40.3-T40.4, T40.6)

Combinations including synthetic narcotics classifiable to more than one fourth-character subcategory in T40.3-T40.4: Code to T40.4
Combinations including synthetic narcotics classifiable to more than one fourth-character subcategory in T40.3-T40.4 with other and unspecified narcotics classifiable to T40.6: Code to T40.6
5. Antidepressants (T43.0-T43.2)

Combinations including antidepressants classifiable to more than one fourth-character subcategory in T43.0-T43.2: Code to T43.2
6. Non-opioid analgesics (T39.-)

Combinations including non-opioid analgesics classifiable to more than one fourth-character subcategory in T39.0-T39.4: Code to T39.8
7. Drugs and substances not listed above  

If the death certificate reports more than one such drug, code to the first mentioned.

Note that for poisonings the selected underlying cause does not always match the code for main injury. For example, the underlying cause may express a combination of toxic substances, but the main injury code identifies the most dangerous component.

[Ex00275]
1(a)
Toxic levels of cocaine, heroin, diazepam and amitriptyline

Neither of the substances is identified as the most important substance in bringing about the death. Code to accidental poisoning by and exposure to other and unspecified drugs, medicaments and biological substances as the underlying cause of death. As main injury, code to poisoning of heroin, because on the priority list above, heroin is in group 1, cocaine  is in group 2, diazepam is in group 7 and amitriptyline is in group 5.

3.4.3 Maternal mortality

If pregnancy, childbirth, or puerperium is mentioned anywhere on the certificate, in most cases the underlying cause is coded to Chapter XV (Pregnancy, childbirth and the puerperium). This is either because the underlying cause you selected by applying Step SP1–M4 is classified to Chapter XV according to the Alphabetical index, or because there is a special code in Chapter XV for the condition if it appears during pregnancy, childbirth and the puerperium.

Apply the following instructions to determine if an underlying cause which is indexed to other parts of the ICD should be classified to Chapter XV. Note that these instructions do not apply to conditions that are indexed to Chapter XV in the Alphabetical index.
· If pregnancy, childbirth or puerperium is reported anywhere on the certificate but it is not clearly stated that pregnancy, childbirth or puerperium contributed to the death, first contact the certifier and ask for additional information. 

· If the certifier states that the death was a complication of pregnancy, childbirth or puerperium, code the underlying cause to Chapter XV (Pregnancy, childbirth and the puerperium). 

· If the certifier states that the death was not a complication of pregnancy, childbirth or puerperium, do not code the underlying cause to Chapter XV.

· If you cannot obtain any additional information, but pregnancy, childbirth or puerperium is mentioned in Part 1 or Part 2 of the certificate, code the underlying cause to Chapter XV. 

· If the underlying cause you selected is classifiable to O98-O99 (Maternal infectious and parasitic diseases classifiable elsewhere but complicating pregnancy, childbirth and the puerperium and Other maternal diseases classifiable elsewhere but complicating pregnancy, childbirth and the puerperium), then add the corresponding code from Chapter I-XVI as a multiple cause of death. This is important because otherwise crucial information on the death will not be retrievable. 
· Note that some conditions are not coded to Chapter XV, even if they occurred during pregnancy, childbirth or puerperium, see the Excludes note at the beginning of Chapter XV.

[Ex00223]
1(a)
Amniotic fluid embolism

The underlying cause, amniotic fluid embolism, is indexed to Chapter XV (O88.1).

[Ex00225]
1(a)
Pulmonary edema




caused by



 (b)
Mitral regurgitation, pregnancy

The underlying cause, mitral regurgitation, is coded to Chapter XV because pregnancy is mentioned in Part 1. Code the underlying cause to diseases of the circulatory system complicating pregnancy, childbirth and the puerperium (O99.4). Also add the code for mitral regurgitation (I34.0) as a contributing cause of death.
 [Ex00230]
1(a)
Hemorrhage







caused by


 
 (b)
Cervical cancer



2
Treatment delayed because of pregnancy
The underlying cause, cervical cancer, is coded to Chapter XV because pregnancy is mentioned in Part 2. Code the underlying cause to other specified diseases and conditions complicating pregnancy, childbirth and the puerperium (O99.8). Also add the code for cervical cancer (C53.9) as a contributing cause of death.
[Ex00235]
1(a)
Hepatic failure







caused by


 
 (b)
Dengue hemorrhagic fever 
5 days




Additional information: 40 days postpartum
Code the underlying cause to other viral diseases complicating pregnancy, childbirth and the puerperium (O98.5). Also add the code for dengue hemorrhagic fever (A91) as a contributing cause of death.
3.4.4 Surgery and other medical procedures

3.4.4.1 Reason for the surgery or procedure stated

If the tentative starting point you arrived at by applying Step SP1-SP7 and M1-M4 is surgery or other medical procedure and the certificate states the reason for which the operation or procedure was performed, then select the reason for the operation or other procedure as the new starting point. Next, apply the instructions in Step SP7 and M1–M4 as described above.
3.4.4.2 Reason for the surgery or procedure not stated

If the reason for the surgery or procedure is not stated, proceed as follows:

· First check if the Alphabetical index gives a default code for the reason of the surgery or procedure. If it does, this is the new starting point. Next, apply the instructions in Step SP7 and M1–M4 as described above.
· If the Alphabetical index does not give a default code for the reason of the surgery or procedure, determine if the type of surgery or procedure indicates a specific organ or site. If it does, then use the code for the residual category for the organ or site operated on as the new starting point. Next, apply the instructions in Step SP7 and M1–M4 as described above.

· If the Alphabetical index does not give a default code and the type of surgery or procedure does not indicate an organ or site, check if the certificate mentions a misadventure at the time of the procedure. If it does, use the appropriate code from O74, O75.4 or Y60-Y69 as underlying code of death.
· If the Alphabetical index does not give a default code, the type of surgery or procedure does not indicate an organ or site and there is no mention of a misadventure at the time of the procedure, check if the certificate mentions an abnormal reaction to the surgery or procedure. If it does, use the appropriate code from O74, O75.4 or Y83-Y84 as underlying cause of death.

· If the Alphabetical index does not give a default code, the type of surgery or procedure does not indicate an organ or site, there is no mention of a misadventure at the time of the procedure and the certificate does not mention an abnormal reaction to the surgery and procedure, then code R99 (Other ill-defined and unspecified causes of mortality) as the underlying cause of death. 

[Ex00240]
1(a)
Pulmonary embolism
  (b)
Appendectomy

The certificate does not specify the reason for the surgery; but the term appendectomy indicates appendix as the organ operated on. Code unspecified disease of appendix (K38.9) as the underlying cause of death.
[Ex00245]
1(a)
Accidental puncture of aorta
  (b)
Laparotomy

The certificate does not specify the reason for the surgery and the term laparotomy does not indicate a specific organ. However, there is a mention of a misadventure at the time of the surgery. Code the misadventure, unintentional puncture during surgical operation (Y60.0), as the underlying cause of death.
[Ex00250]
1(a)
Postoperative haemorrhage
  (b)
Caesarean section
  (c)
Prolonged labour

The certificate states the reason why the surgery was performed. Code the reason for the surgery, prolonged labour (O63.9), as the underlying cause of death.
[Ex00255]
1(a)
Laparotomy


The certificate does not specify why the surgery was performed, and the term laparotomy does not indicate a specific organ. Code R99 (Other ill-defined and unspecified causes of mortality) as the underlying cause of death.
4. Appendix

4.1 Ill-defined conditions

Use this table in Step SP7. Conditions in this table are considered ill-defined.

	Category or subcategory
	Code

	I46.1
	Sudden cardiac death

	I46.9
	Cardiac arrest, unspecified

	(I50.-)
	Acute heart failure in I50.-

	I95.9
	Hypotension, unspecified

	I99
	Circulatory disease, unspecified

	J96.0
	Acute respiratory failure

	J96.9
	Respiratory failure, unspecified

	P28.5
	Respiratory failure of newborn

	R00-R94, R96-R99
	Symptoms, signs and abnormal laboratory findings


4.2 Conditions unlikely to cause death

Use this table in Step SP8. Conditions in this table are unlikely to cause death. 

	Code
	Category or subcategory

	 ...
	

	A31.1
	Cutaneous mycobacterial infection

	A42.8
	Other forms of cutaneous actinomycosis

	A60.0
	Herpesviral infection of genitalia and urogenital tract

	A71.0–A71.9
	Trachoma

	A74.0
	Chlamydial conjunctivitis

	B00.2
	Herpesviral gingivostomatitis

	B00.5
	Herpesviral ocular disease

	B00.8
	Herpesviral whitlow

	B07
	Viral warts

	B08.1
	Molluscum contagiosum

	B08.8
	Foot and mouth disease

	B30.0–B30.9
	Viral conjunctivitis

	B35.0–B35.9
	Dermatophytosis

	B36.0–B36.9
	Other superficial mycoses

	B85.0–B85.4
	Pediculosis and phthiriasis

	F45.3–F45.9
	Somatoform disorders

	F50.1, F50.3–F50.9
	Eating disorders

	... and so on
	


4.3 Priority ranking of injuries
[Add priority list, as decided by URC in 2014]
4.4 Causes of diabetes

Acceptable sequences for diabetes “due to” other diseases

Type of 

diabetes
Due to

E10

B25.2


E40-E46


E63.9


E64.0


E64.9


M35.9


P35.0

E11

E24


E40-E46


E63.9


E64.0


E64.9


M35.9


O24.4


P35.0

E12

E40-E46


E63.9


E64.0


E64.9

E13

B25.2


B26.3


C25


C78.8 (pancreas only)


D13.6-D13.7


D35.0


E05-E06


E22.0


E24


E40-E46


E80.0-E80.2


E83.1


E84


E89.1


F10.1-F10.2


G10


G11.1


G25.8


G71.1


K85


K86.0-K86.1


K86.8-K86.9


M35.9


O24.4


P35.0


Q87.1


Q90


Q96


Q98


Q99.8


S36.2


T37.3


T37.5


T38.0-T38.1


T42.0


T46.5


T46.7


T50.2


X41


X44


X61


X64


Y11


Y14


Y41.3


Y41.5


Y42.0-Y42.1


Y46.2


Y52.5


Y52.7


Y54.3

E14

B25.2


B26.3


C25


C78.8 (pancreas only)


D13.6-D13.7


D35.0


E05-E06


E22.0


E24


E40-E46


E63.9


E64.0


E64.9


E80.0-E80.2


E83.1


E84


E89.1


F10.1-F10.2


G10


G11.1


G25.8


G71.1


K85


K86.0-K86.1


K86.8-K86.9


M35.9


O24.4


P35.0


Q87.1


Q90


Q96


Q98


Q99.8


S36.2


T37.3


T37.5


T38.0-T38.1


T42.0


T46.5


T46.7


T50.2


X41


X44


X61


X64


Y11


Y14


Y41.3


Y41.5


Y42.0-Y42.1


Y46.2


Y52.5


Y52.7


Y54.3

�








48
49

